
Package leaflet: Information for the patient 

 

Tebarat 0.5 mg/ml eye drops, solution in single dose container 

 

Azelastine hydrochloride 

 

 

Read all of this leaflet carefully before you start using this medicine  

 

–  Keep this leaflet. You may need to read it again. 

– If you have any further questions, ask your doctor or pharmacist. 

– This medicine has been prescribed for you. Do not pass it on to others. It may harm 

them, even if their symptoms are the same as yours. 

–  If any of the side effects gets serious, or if you notice any side effects not listed in this 

leaflet, please tell your doctor or  pharmacist. 

 

In this leaflet: 
 

1. What Tebarat is and what it is used for 

2. Before you use Tebarat 

3. How to use Tebarat 

4. Possible side effects 

5. How to store Tebarat 

6. Further information 

 

 

1. What Tebarat is and what it is used for 

 

Tebarat contains azelastine hydrochloride which belongs to a group of medicines called 

antihistamines. 

 

Antihistamines work by preventing the effects of substances such as histamine that the body 

produces as part of an allergic reaction. Azelastine has been shown to reduce inflammation of the 

eye. 

 

Tebarat can be used to treat and prevent eye disorders which you get with hayfever (seasonal 

allergic conjunctivitis) in adults and children age 4 years and above. 

 

Tebarat can be used for eye disorders caused by an allergy to substances such as house dust mites 

or animal hair (perennial allergic conjunctivitis) in adults and children age 12 years and above. 

 

Tebarat is not suitable for treating eye infections. 

 

 

2. Before you use Tebarat 

 

a. Do not use Tebarat: 

 

- if you are allergic to azelastine hydrochloride or any of the other ingredients of this 

medicine (listed in section 6). 

 

If this applies to you, talk to your doctor or pharmacist. 

 



b. Take special care with Tebarat 

 

Talk to your doctor or pharmacist before using Tebarat: 

 

-  if you are not sure whether your eye disorders are caused by an allergy. In particular if 

only one eye is affected; if your vision is impaired; or the eye hurts and you do not have 

any symptoms in your nose, you may have an infection rather than an allergy. 

-  if the complaints worsen or last longer than 48 hours without remarkable improvement 

despite the use of Tebarat. 

 

Contact lens wearers are advised to temporarily cease wear until acute signs and symptoms of 

allergic conjunctivitis resolve. 

 

c. Using other medicines, herbal or dietary supplements 

Tebarat is not known to be affected by other medicines. 

Please tell your doctor or pharmacist if you are taking or have recently taken any other medicines 

obtained without a prescription.  

 

d. Using Tebarat with food and drink 

Tebarat is not known to be affected because the product is for Ocular use 

 

e. Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, 

ask your doctor or pharmacist for advice before taking any medicine. 

 

f. Driving and using machines 

Your sight may become blurred for a short time after you use Tebarat. If this happens, wait until 

your sight clears before you drive or use machinery. 

 

g. Important information about some of the ingredients of Tebarat 

Not applicable 

 

 

3. How to use Tebarat 

 

Always use Tebarat exactly as your doctor or health care provider has told you. You should 

check with your doctor or pharmacist if you are not sure. 

 

Method of administration 

Do not inject, do not swallow. 

This medicine is intended to be administered in the eye (ocular use). 

 

Eye disorders caused by hayfever (seasonal allergic conjunctivitis) 

 

– Use in adults and children aged 4 years and above. 

– The recommended dose is one drop in each eye in the morning and evening. 

 

If you anticipate contact with pollen, the recommended dose of Tebarat may be taken as a 

preventive measure before going outside. 

 

Eye disorders caused by an allergy (non-seasonal (perennial) allergic conjunctivitis) 

 

– Use in adults and children aged 12 years and above. 

– The recommended dose is one drop in each eye in the morning and evening. 



 
 

 

If your symptoms are severe, your doctor may increase your dose to one drop in each eye, up to 

four times a day. 

 

If possible, you should use Tebarat regularly until your symptoms have disappeared. 

If you interrupt the use of Tebarat your symptoms are likely to return. 

Remember: 

 

– Do not take Tebarat for more than 6 weeks 

– Tebarat should only be applied to the eyes. 

 

Instructions for proper use 
To help you put in your eye drops correctly, you may find it useful to sit in front of a mirror so 

you can see what you are doing for the first few times. Administer Tebarat to your child or other 

people if you think he / she is unable to do it properly. 

 

Wash your hands before you start. 

 

Gently wipe around your eyes with a tissue to remove any moisture. 

Detach the single dose ampoule of the pack (picture 1). 

Twist off the ampoule cap (picture 2). 

 

Hold the ampoule pointing down, between your thumb and fingers. 

Tilt your head back. 

Pull down your lower eyelid with a finger, until there is a 'pocket' 

between the eyelid and your eye. The drop will go in here (picture 3). 

 

Bring the ampoule tip close to the eye. Do this in front of a mirror if it 

helps. 

 

Do not touch your eye or eyelid, surrounding areas or other surfaces with 

the dropper. It could infect the drops. 

Gently press on the base of the ampoule to release one drop at a time. 

Do not squeeze the ampoule, only a gentle press on the bottom is 

needed. 

 

If you use drops in both eyes, repeat the steps for your other eye. 
 

 

 

 

a. If you use more Tebarat than you should 

 

If you put too much Tebarat into your eyes you are unlikely to have any problems. If you are 

worried, contact your doctor. If you accidentally swallow Tebarat, contact your doctor or nearest 

hospital casualty department as soon as possible. 

 

b. If you forget to use Tebarat 

 

Use your eye drops as soon as you remember, then take the next dose at the usual time. Do not 

take a double dose to make up for a forgotten dose. 



 

c. If you stop using Tebarat 

 

Not applicable. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, Tebarat can cause side effects, although not everybody gets them. 

These effects include: 

– Common (1 to10 of 100 patients treated): Slight irritation (burning, itching, watering) in 

the eyes after putting in Tebarat. This should not last long. 

–  Uncommon (1 to 10 of 1,000 patients treated): A bitter taste in your mouth. This should 

quickly disappear especially if you have a soft drink. 

– Very rare (less than 1 of 10,000 patients treated): An allergic reaction (such as rash and 

itching). 

 

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, 

please tell your doctor or pharmacist. 

 

 

5. How to store Tebarat 

 

Keep out of the reach and sight of children. 

 

Store below 30ºC 

Store in the original packaging in order to protect from moisture. The ampoule contents should be 

used within 12 hours after opening the single dose ampoule. Any unused contents should be 

discarded. 

 

Do not use this medicine after the expiry date which is stated on the ampoule label and the outer 

carton. The expiry date refers to the last day of that month. 

 

Once opened: Do not use Tebarat if the pouch has been open for longer than 3 months. 

 

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist 

how to dispose of medicines no longer required. These measures will help to protect the 

environment. 

 

 

6. Further information 

 

a.  Tebarat contains 

 

The active substance is azelastine hydrochloride 0.05% (0.5 mg/ml). 

 

The other ingredients are hypromellose 2910, sorbitol solution 70%, disodium edetate, sodium 

hydroxide 1N, polyvinyl alcohol 4088 and purified water. 

 



 

b. What Tebarat looks like and contents of the pack 

 

Tebarat is a clear, colorless, sterile solution supplied in a pack containing 10, 20 or 30 

single-dose ampoules. 

 

Each single ampoule delivers 0.25 ml dropwise. The ampoules are contained in an aluminium 

foil overwrap pouch for protection. 

 

Not all pack sizes may be marketed. 

 

c. Marketing Authorisation Holder and Manufacturer 

 

Laboratorios SALVAT, S.A. 

Gall, 30-36 

08950 Esplugues de Llobregat 

Barcelona – SPAIN 

 

 

d. This leaflet was last approved in 

February 2017 

 

e. To report any side effects 

 

- Saudi Arabia:  

 

 

 

 

 

 

 

 

 

 

United Arab of Emirates: 

 

 

 

 

 

 

 

 

Other GCC States: 

 

 

 

 

 

f.  Council of Arab Health Ministers  

 

This is a Medicament 

- The National Pharmacovigilance and Drug Safety Centre (NPC)  

o Fax: +966-11-205-7662  

o Call NPC at +966-11-2038222, Exts: 2317-2356-2353-2354-2334-2340.  

o Toll free phone: 8002490000  

o E-mail: npc.drug@sfda.gov.sa  

o Website: www.sfda.gov.sa/npc  

 

Drug Department 

Pharmacovigilance section 

Ministry of Health & Prevention, Dubai, UAE 

P.O.Box: 1853 

Tel: 80011111 

Email : pv@moh.gov.ae 

 

Please contact the relevant competent authority. 

 

mailto:pv@moh.gov.ae


 

-  Medicament is a product which affects your health and its consumption contrary to instructions is 

dangerous for you.  

-  Follow strictly the doctor’s prescription, the method of use and the instructions of the pharmacist 

who sold the medicament.  

- The doctor and the pharmacist are the experts in medicines, their benefits and risks.  

- Do not by yourself interrupt the period of treatment prescribed for you.  

- Do not repeat the same prescription without consulting your doctor.  

- Keep all medicaments out of reach of children.  

 

 

                                                                                                      Council of Arab Health Ministers  

                                                                                                      Union of Arab Pharmacists 

 

 


